r PEINER
~N J TRAGER

Ein Unternehmen der Salzgitter Qruppe

Inspection certificate 3.1 No. {03} 641075
DIN EN 10204 Page 1/2
(a02) Date 08.04.2015
No. [A07) Plesa. 23.02.2015 No.(Am)
Puchiser Salzgitter Mannesmann Consumer Plesa Anahuac y Cias., 8.A. de C.V
{A06) International GmbH 54940 CCL. SAN FRANCISCO CHILPAN
40409 Disgeldorf MEXIKO
Poit  W-Shapes acc. ASTM As WorksorderNe. 0000408327
{BO1} |AB8)
Dispstchnote No. Q085511156

Steal grade and terms of delivery ASTM A 992-06a 07.04.2015
[Bo2-B03) ASTM A 9892-06a:2007 Inspaction WS

{AD5)

Material data @en-esm

item Haat No. Quantity | Cond, of dalivery | Proguct Langth £t |waignt kgs
{607} 1B0g} (B4 {807 {BO8-B11} {812}
07 18050 108 AR W12X26LBS/FT 40’ 50.958
h) 108 | AR: asroled 50.958

Dimensional check and visual examination of the surface condition:
without objection

Ladle analysis icn-cs

Heat Mo, C Si Mn P 5 N Al v Nb Ti
{B07) % ¥ % ¥ % % % % % %
B 040 050-180 | <0035 S0,048 <0012 <18 <00
18050 0,08 0,19 1,29 0,015 |0,010 (0,012 [0,013 |0O,05 0,00 0,00
Heat Mo Cu Cr i, Mo Sn BVl 1) |V+Nb
{BO7) % % % % % % %
<0,60 5035 <048 <005 <845 <015
18050 0,34 0,10 0,13 0,03 0,02 0,37 0,08

1) E¥Y: CEVCeMnBMo/S+Nii5+Cof54V/5+Cuns

Steel making: Electric process
{c70}

Tensile test (o)

Haat No. Product Location| Direct, | Type | Yield peint TensHa streagth | Elongation ReH/fAm
{BO7} (cen) con) lcoz o )€1 C12} 1C13}
ReH Rm 200mm
1) 7 3 N/mm2 N/mm2 %
345 - 450 450 - 850 218 <085
18050 W12X26LBS/FT FL | L P 430 569 20 0,75
18050 W12X26LEBS/FT FL| L P 429 571 28 0,75
1) FL: Flange 3 P: prismatic

2 L:  longitudinal

We heraby certify that the defivered matarial complies with the tarms of tha order,

rall]
f Tradumark Polnor Triger GmbH Inspection Representative
y (AD4} Gorhard-Lucas-Mayer-Str. 10 {0
D-31226 Paina
{AD1} Link

This cartificate was proparad by a sultable data processing system and is valid without signature according to EN 10 204, section 5,
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Ein Unternehmen der Salzgitter Gruppe

Inspectlon certificate 3.1 No. {AG3} 641075
DIN EN 10204 Paga 2/2
{An2) Dbte 08,04.2015
No.i7] Plesa 23.02,2015 MNo.tAm
Fuchsser Salzgitter Mannesmann Consumer  Plesa Anahuac v Cias., S.A. de C.V
{ang) International GmbH 54940 COL. SAN FRANCISCO CHILPAN
40409 Dlhsseldorf MEXIKO

Frodit  W-Shapes acc. ASTM A6 WorksorderNo. 0000408327
{801) [A8)

Dispatchnote o, Q085511156
Stapl grade and terms of defivery ASTM A 992-06a 07.04.20158
|Bi-Ba3) ASTM A 992-062:2007 Inspection WS

{AD5)
Fully killed steel produced by
an electric arc furnace

Wa hereby cartify that the delivared material complies with the terms of the order.

{20
f Trademark Pelnor Triger GmbH Inspection Representativa
37w Gorhard-Luges-Mayar-Str. 10 izn2)
31226 Paine ,
{An1) Link

This cartificete was prapared by o suitzhle data processing systam and fs valid without signaturs accarding to EN 10 204, section 5.



